wamonie. FCC TEST REPORT Report No.: FR6N2811

* Test Mode : Mode 2
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

4 Lewvel (dBuvm) Date: 2006-12-12
FCC CLASS-B
40 4
)
3
a 30 84, 138. 192, 246. 300

Trace: (Discrete) Frenancy (MHz)

Bite - BCHOE-HY
Cendition : LF-ANT1120 HORT2ON TAL
EOT : Motile Fhone
Powrex o 120V MH=
icdel : FRGHZ211
Mcde : 11h Tx_ChOG:2437MHz
Flane : E2
Drata. Fade sl
Over Limit Readlntenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/u dB dB ci deg
1 30,0 20.66 -12.34 40.00 3Z2.20 18,93 0.83 31.43 --- --- Peak
2w 2660 33.76 -1Z2.24 46.00 49,64 12,36  Z2.30 30.96 100 284 Peak
3 2884 27.81 -18.19 46.00 42.93 13.19 2.63 30.94 = --- Peak
8 Level (dBuVin) Date: 2006-12-12
FCCCLASS B
40
3 3
g 300 440, 580. 720, 860, 1000
Trace: (Discrete) Frenuency iMiz)
Bite : BCHOE-HY
Condition : LF-ANT61121) HORIZONTAL
EOT : Mohile Fhone
Powrex o 1AW acMHz
Dizdel - FE&HZR11L
Dlede + 11h Ty Chis;: 245 hiH=
Flane K2
Diata, Rate : 11
Ower Limtt Readlntenna Cable Preanp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/u dB dB ci deg
1 300.0 28.62 -17.38 46.00 43.71 13.21 Z2Z.63 30.93 --- --- Peak
A 399.4 26.69 -19.31 46.00 38.71 13.76% 3.09 30.86 --- --- Peak
3 985.8 28.00 -Z6.00 54.00 31.93 Z21.21  5.13 30.27 s --- Peak
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Level (dBuVin) Date: 2006-12-13
17
3
FCC CLASSB
59 z FCC CLASS-B (AVG)
o 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete} Frequercy (M)
Bite ; BCHOSHT
Clondition : HF-ANT-OR0410 HORIZONTAL
EOT : Mohile Fhone
Pouret s 10 VacA0H=
hfzdel : FRENZ11
lode 11k Ty Chis; 245 7hH=
Flane K2
Diata, Fate 2ol
Over Limit HReadbntenna Cable Preanmp Ant Tahle
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
WHz dBuV/m dB dBuV/m  dBu¥  dB/m db dB ciit deg
1 2344 .0 50.26 -Z3.74 7400 51.73 30.24 3.71 35.42 100 0 Peak
A 2344 .0 38.08 -15.92 54,00 39.56 30.24 3.71 35.42 100 119 Average
3 m 2437.0 99 52 100,90 30.28  3.82 35.47 100 0 Peak
4 24370 93,43 __ _ _  _ ... 94,81 30.28 3.82 35.47 100 119 Average
5 2494 .0 49,35 -24.15 74.00 51.20 30.30 3.8%8 35.53 100 0 Peak
6 2494 .0 383.41 -15.59 54.00 39.76 30.30 3.88 35.53 100 119 Average

Remark: #3 and #4 Fundamental Signal

Lewvel (dBuVim)
a7

Date: 2006-12-13

FCC CLASS-B

FCCCLASS-B (AVG)

MWWM"WW“WW

e 3000 3600. 4200. 4800, 5400. G000
Truce: {Disciete) Frequency (MHz)
Site : BCHMEHT
Clondition : HP-ANT-DAM10 HORIZONTAL
EUT : Mokile Phome
Pooret + 1 20WacM0H=
Modal : FR AH2R11
Mode o 11b Tx Ch0B243 Mz
Plane ioB2
Diata Rate sl
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EROATOM LAR.

FCC TEST REPORT

Report No.: FR6N2811

Level (dBuVim)
a7

Date: 2006-12-13

FCCCLASS-B

O T SRS, W PR O PRS48| 5, 17, 1

19 M
@ 6000 6600, 7200. 7800, 2400, 2000
Tince: {iscist) Frequency (MHz)
Site : (BCHIGHY
Clondition : HF-ANT-ORM10 HORIZONTAL
ENT : Michile FPheme
Pooret + 1 20WacM0H=
Model : FReNz11
Mode : 11b Tx_ChOB245 Mz
Plane ioB2
Diats, Feake s 11
i Lewvel (dBuvim) . T Date: 2006-12-13
FCC CLASS-B
e rrad A A -y s, o o 1
49
¢ 9000 9600. 10200, 10800. 11400. 12000
Trace: {Discrete) Frequency (MHz)
Site : (BCHEHY
Clendition : HF-ANT-0RM10 HORIZONTAL
ENT : Michile Fheme
Poorer s 1A WacA0H=
Model : FReNZ11
Mode : 11h Tx_ChO6:243 THz
FPlane B2
Diacts, Feae -l
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Bite
EOT

Power
Tfodel

Liata, Rate

e Level (dBuVim) B - Date: 2006-12-13

FCCCLASS-B

M

49

0

12000 12600, 13200, 13800. 14400, 15000

Trace: {Discrete) Frequency (MHz)

: BCHOGHY

: HF-ANTO000410 HORIZON TAL
: Mohile Fhone

1 WVas =

: FE 611

11 Ta_ ChOe 243 M=

srH2

sl

i Level (dBuvim) . S - Date: 2006-12-13

FCCCLASS-B

FCC CLASS-B (AVG)

49

15000 15600. 16200. 16800. 17400. 18000

Trace: (Discrete) HEpuency (e

- BCHGHT
: HF-ANT-060410 HORIZONTAL
: Motale

© 11h Tx_CWE245 Hz
- Ed
2ol
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womonme. FCC TEST REPORT Report No.: FR6N2811

&3 Lewvel (dBuVim) Date: 2006-12-13

FCCCLASS-B

FCC CLASS-B {AVG)

49%

18000 18600. 19200. 19800, 20400. 21000
Trace: (Discrete} Frequency (MHz)
Hite : DBCHDE-HY
Cendition : SHF-EHF HOEN HORIZOMTAL
EOT : Mohile Fhome
Powrex o 120V MH=
Iladel : FR ezl
Mode : 11b Tx ChOG243TMHz
Plane - E2
Drata. Fade sl
o Level (dBuVim) . - Date: 2006-12-13
FCC CLASS-B
FCC CLASS-B (AVG)
49

¢ 21000 21800. 22600. 23400. 24200. 25000
Trace: {Discrete) Frequency (MHz)
Bite ; BCHOSHYT
Condition : BHF-EHF HORN HORIZONTAL
EUT : Mobile Phone
Pooret + 1 20WacA0H=
hindel : FRGH2811
lode o 11h Ty Chis; 2453 7hH=
Flane K2
Diata, Fate b
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FCC TEST REPORT

EROATOMN LAB.

Report No.: FR6N2811

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuVinj
80

Dare: 2006-12-12

FCC CLASS B
o
2 3
e 30 84. 138. 192. 246. 300
Trace: {Discrete) Frequency {MHz)
Site : BCHEHY
Condition ¢ LF-ANT(1121) VERTICAL
EUT : Mohile Phome
Fowex + 120V ac B0 H=
hledel : FR.GNZ211
Mcde : 11b T ChO6:2437HHz
Flane : E2
Diata Rate T
Over Limit BReadlintenna Cable Preamp Aot Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Fos Remark
Wiz dBu¥/m dB dBuV/m dBu¥V  dB/m dB dB cm deg
1 30.3 Z2.11 -17.89 40.00 33.07 19.66 0.84 31.46 2oz --- Peak
2 104.0 26.63 -16.87 43.50 44 .99 11.29 1.46 31.11 100 331 Peak
3 231.7 26,34 -19.66 46.00 43.8> 11.18 Z2.23 30.93 --- --- Peak
o Level (dBu\im) . - Date: 2006-12-12
FCCCLASS-B
40
1 : .
g 300 440, 580, 720. 260, 1000
Trace: (Discrete) Freguency (WHz)
Dite : [GCHOGHY
Condition : LF-ANTE51121) VERTICAL
EOT : Mobile Phone
Powex : 120V H=
Micdel : FR.aN2211
Mcde : 11b T Ch06:243ThHz
Flane : E2
Diata Rate T
Over Limtt Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
Wiz dBu¥/m dB dBuV/m dBu¥V  dB/m dB dB a deg
1 300.4 24 3% -Z1.62 46.00 36.39 15.76 3.09 30.86 orene --- Peak
2 764.8 26.74 -19.26 46.00 33.31 19.49  4.45 30.52 . --- Peak
3 Q0g.: 27.44 -18.56 46.00 3Z.37 20,08 4.84 30.35 --- --- Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Level {dBulin) Date: 2006-12-13
17
)
FCC CLASS B
59 FCC CLASS-B (AVG)
I ]
o 1000 1400. 1800, 2200, 2600, 3000
o Frequency {MHz)
Trace: (Discrete)
Bite : BCHOE-HY
Condition : HF-ANT-A410 VER TIC AL
EOT : Mobile Phone
Powex 120V a0z
el : FRGN211
Mode o 11h T ChO6:245 =
Flane - E2
Diata Bate - 11
Over Limit HReadlntenna Cahble Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/m dB dBuV/m  dBuV  dB/n dB 4B chi deg
1 2334.0 49,48 -Z4.52 74.00 50.96 30.23 3.69 35.40 100 0 Peak
2 2334.0 37.97 -16.03 54.00 39.46 30.23 3.69 35.40 105 92 bverage
3w 2437.0 93 .40 100,87 30.28  3.82 33.47 100 0 Peak
4@ 2437.0 93,16 __ . _. ... 94,54 30,28  3.82 35.47 103 02 Average
5 2484.0 49 .70 24,30 74.00 51.06 30.28 3.86 35.51 100 0 Peak
[ & 24840 39.58 -14.42 54,00 40.94 30.28 3.86 35.51 105 92 hverage |
Remark: #3 and #4 Fundamental Signal
e Level (dBuVim) ) - Date: 2006-12-13
FCC CLASSB
FCC CLASS-B {AVG)
49 MWWW
o 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency {MHz)
Wite : GCHOG-HY
Condition : HF-ANT-OR410 VERTICAL
EUT : Mohbile Phone
Fowex + 120V acE0H=
Tedel : FRENZ311
Mode o 11h Tar 06243 il
Flanz ;K2
Diata Rate 11
Over Limit HReadlintenna Cable Preamp Aot Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Fos Remark
Wiz dBu¥/m dB dBuV/m dBu¥V  dB/m dB dB c deg
1 48740 49,04 24,96 74.00 46.18 33.14  5.8% 36.16 100 0 Peak
2 4874 .0 39.03 -14.97 54.00 36.17 33.14 5.8% 36.16 124 187 hverage
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Level {dBuVin)
97

Date: 2006-12-13

FCC CLASSB
FCC CLASSR (AVG)
49 M
° 6000 6600. 7200, 7800. 8400. 9000
Tinkee: fmestiy Frequency (MHz)
Site : BCHEHY
Clondition : HPF-ANT-DEM10 VERTIC AL
EUT : Mohile Fheme
Fowex + 120V ac B0 H=
Modal : FR 6N2211
Mode : 11b T Ch06243 Thile
Flane : E2
Diata Rate -1
oy Level {dBuVin) Date: 2006-12-13
FCC CLASS B
a, . o ot 3
49
° 9000 9600. 10200. 10800. 11400, 12000
Trace: (Discrete) Frequency {MHz)
Site : BCHEHY
Clondition : HPF-ANT-DEM10 VERTIC AL
EUT : Mohile Fheme
Fowex + 120V ac B0 H=
Model : FE.6N211
Mode : 11b T Ch06243 Thile
Flane : E2
Diata Rate -1
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wamonie. FCC TEST REPORT Report No.: FR6N2811

o Lewvel ((dBuW/im) - Date: 2006-12-13

FCCCLASS-B

49
. 12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete) Frequency (MHz)

Site . BCHMGHY
Clondition . HF-ANT-D60410 VERTICAL
EOT - Mokile Fhone
Poorex + 1AW e S0HE
hledel . FR@NZa11
hiode © 11h Tee ChOE243TMHz
Flane . B2
Dt Rate S

s Level {dBuvim) - T - Date: 2006-12-13

FCC CLASS B

M

49

0

15000 15600, 16200, 16800, 17400, 18000

Trace: (Discrete) Freauency (M)

Site : BCHME-HY

Clondition : HF-ANTDAHI0 VERTICAL

EOT : Mobile Phone

Powex : 1 WVacH=

Modal : FREN211

Mode : 11b T ChOB243 Tz

Flane : B2

Diata Rate it
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SPORTOMN LAR. FCC

TEST REPORT

Report No.: FR6N2811

Site
EUT

Power

Tlodel

Diata Fate

Lewvel ((BuVin})
97

Date: 2006-12-13

FCCICLASS-B

FCC CLASS-B {AVG)

0

mwuwwmmwwmw

18000 18600.

Trace: (Discrete)

- (CHMAHY

. SHF-EHF HOEN VERTICAL
: Mohile Fhone

© 11h T Ch0A:43ThiH=

. B2

il

Level {dBuVinj
97

19200. 19800.
Frequency (MHz)

20400. 21000

Date: 2006-12-13

FCC CLASS B

FCC CLASS-B {AVG)

49

0

WW

21000 21800.

Trace: (Discrete)

- DBCHOGHY

: AHF-EHF HORN VERTICAL
: Mohile Fhone

1 2WVaedOH=

: FRENZ211

+ 1h T ChA:243 ThiH=

- E2

1

22600, 23400,

Frequency {MHz)

24200, 25000

Remark: There is no more obvious spurious emission except the listings above.
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wamonie. FCC TEST REPORT Report No.: FR6N2811

- Test Mode : Mode 3
* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

g Lewvel {(dBuW/mj Date: 2006-12-12

FCC CLASS-B

40

9 30 84, 138. 192. 246, 300

Trace: (Discrete) Freuency (MHz)

e o GCHOS-HY
Condition : LF-ANT(S61121) HORIZON TAL
EOT : Mlohile Phone
Foovex 1 120V a A0H=
Wodel . FR éN2811
Mode o 11h T Chll 2460 He
Flans ; B2
Data Rate T
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1 266.8 23.32 -22.68 46.00 39.19 12.58  2.51 30.96 som --- Peak
2 297 .6 28.58 -17.42 46.00 4421 1279 2.56 30.97 100 224 Peak
3 200.2 24,97 -21.03 46.00 40,06 13.21 2.63 30.33 --- --- Peak
% Level {dBuVin) Date: 2006-12-12
FCC CLASS B
40
) 3
0 300 440, 580. 720. 260, 1000

Trace: (Discrete) Frequency (Mhz)

Site : BCHOG-HT
Condition : LF-ANTES 11210 HORIZON TAL
EUT : Mohile Fhone
Powex o 1AW Hz
Mcdel . FE 6Nz211
Mcde - 11h Tx_Chl1724620MEHz
Flane . E2
Diata Rate 1
Over Limit Readfntenna Cahle Preamp ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

WHz dBu¥/m dB dBu¥/m  dBu¥  dB/m dB dB ci deg

l 300.0 27.53 -18.47 46.00 42.62 13.21 2.63 30.93 --- --- Peak

2 gY3.3 28.35 -17.65 46.00 33.68 20.34 4.73 30.40 --- --- Peak

3 994 .4 28,07 -25.93 54.00 32.03 Z21.20 5.12 30.27 --- --- Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

i Lewvel (dBu\imj) Date: 2006-12-13

3
FCC CLASS-B
59 = FCC CLASS-B (AVG)
‘ 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) HEguency (i)
Hite : CHOSHY
Comdrtion ; HF-ANT60410 HORIZON TAL
EUT : Mohile Phone
Femper + 1 A0 WaeA0H=
Model . FReM2R11
Mode o 11h T Chll 246 M Hz
Flans B
Trata Rate : 11
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/u dB dBuV/m  dBu¥V  dB/m dB dB ci deg
1 2384.0 49,89 24,11 74.00 51.33 30.25 3.73 35.44 100 0 Peak
2 2384 .0 38.02 -15.9%8 54.00 39.46 30.25 3.73 35.44 124 120 hverage
3@ 2462.0 101.41 10z2.98 30.20  3.84 35.49 100 0 Peak
4@ 2462.0 96,31 Q7.88 30.29  3.84 35.49 124 120 Awverage
2 2488.0 57.07 -16.43 74.00 58,93 30.20 3.86 35.501 100 0 Peak
b @ 2488.0 43.66 -10.34 54.00 45.01 30.30 3.86 35.51 124 120 Average
Remark: #3 and #4 Fundamental Signal
& Lewvel {(dBuVim} Date: 2006-12-13
FCC CLASS-B
FCCCLASS-B {AVG)
49 MM
L 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Hite : IBCHOSHY
Cendition . HF-ANT-60410 HORIZONTAL
EUT : Mickile Fhone
Fomvex + 1AW anA0H=
Model . FE aNZ&11
Mode o 11h T Chll 2460 He
Flane : B2
Dits, Rate 1l
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Level {dBuVim)
a7

Date: 2006-12-13

FCC CLASSB

0

PP M SO e

" PR S Sy W e U RPN o b P o = B ]

6000 6600,
Trace: (Discrete)
Site : DBCHE-HY
Cendition : HF-ANT-06M10 HORIZONTAL
EUT : Mohile Phene
Fower 120V aeAH=
Miodel : FR6NZ511
Mode : 11b Ta Chll24620He
Flans : B2
Diata Rate 11

Level {dBuVin)
97

7200, 7800, 2400, 9000
Frequency {(MHz)

Date: 2006-12-13

FCCCLASSB
" - . e 3
49
% 9000 9600, 10200. 10800, 11400. 12000
Trace: {Discrete) Frequency (MHz}
Site - DBCHOG-HY
Condition . HF-ANTDEM10 HORZONTAL
EUT : Motile Phone
Foowex : 1A WaeA0Hz
Model : FREN211
Mede o 11b T Chl1 24620 Hz
Flane toB2
Dista Rate S
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sonronine. FCC TEST REPORT Report No.: FR6N2811
Lewvel {dBu\im) . - Date: 2006-12-13
a7
FCC CLASSB

FCC CLASS-B {AVG])

49
12000 12600, 13200, 13800. 14400. 15000
Trace: (Discrete} Frequency (MHz)
Bite : IBCHIGHT
Condition : HF-ANTO60410 HORIZCONTAL
EUT . Mohile Phone
Porex 120V ac0H=
Ifodel . FRENzE11
fode o 11b Te_Chi124620H=
Flane toB2
Dats Rate 11
g7 Lewvel {dBuVin) : = Date: 2006-12-13
FCCCLASS-B
FCC CLASS-B {AVG)
49 :
9 15000 15600. 16200. 16800, 17400. 18000
Trace; (Discrete) REequency (M)
Site : IBCHOB-HT
Condition : HF-ANTOE0410 HORTZCNTAL
EUT : Mohile Fhone
Foorax 1 X0 WaeA0Hz
Mfodel : FRaNz311
Mode - 11b Tx_Ch11;24620MEHz
Flane )
Dats Rate 11
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

A Lewvel {dBuVim) Date: 2006-12-13
FCC CLASS-B
59 ! FCC CLASS:B (AVG)
o 24835 2486.8 24934 2496.7 2500
Trace: (Discrete) Hesqueny (Il
Site - (GCHG-HT
Condition . HF-ANT-DE0410 HORTZCNTAL
EUT : Mohbile Fhome
Fnvex 1 120V e 0Hz
Mcdel . FE &N2211
Mcde - 11b T Chl1;2462MHz
Flans i ]
Data Rate T
Over Readintenna Cable Preamp int Tahble
Freq Level Limit Level Factor Loss Factor FPas Pos Remark
WHz dBu¥/u dB dBu¥/m  dBu¥  dB/m dB dB ci deg
1 2487 .6 3T7.07 -16.43 74.00 58,92 30.30  3.86 35.501 100 0 Peak
2 @ 2487 .6 43.66 -10.34 54.00 43.01 30.30 3.86 35.51 124 120 hverage
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wamonie. FCC TEST REPORT Report No.: FR6N2811

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

o Lewvel (dBuVim) - Date: 2006-12-12
FCC CLASS-B
wof——1
i 3 3
3o a4. 138. 192, 246. 300

Trace: (Discrete) Hehuency (MER)

Bite + (BCHG-HYT
Cenditicm : LF-ANTO51121) VERTIC AL
EOT : Mohile Phome
Power o 1A WacH=
Iodal . FRaf2a1l
ode o 11h T Chll 24620 H=
Flane pip i)
Dias, Rae T
Owver Limtt Readintenna Cable Preanmp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Paos Pos Remark
MHz dBuVim dB dBu¥/m dBu¥  dB/u dB dB cil deg
1 133.1 26.26 -17.24 43.50 44,29 11.37 1.67 31.0% 100 302 Peak
2 231.7 25.31 -20.69 46.00 42.83 11.18 2.23 30.93 = --- Peak
3 2660 27.23 -18.75 4600 43,13 12.56  Z.30 30.96 --- --- Peak
g Lewvel (dBuVim) Date: 2006-12-12
FCCCLASS B
40
2 3
a 300 440. 580. T20. 860. 1000

Trace: (Discrete) Freauency (ME)

Bite - ACHDE-HYT
Cendition : LF-ANTOS11210 VERTICAL
EOT : Meohile Fhone
Fourex : 1 20WackH=
Iiadel : FR ezl
e ¢ 11h Tx_Chl1:2462MHz
Flane SRR
Drata. Fade sl
Owver Limit Readlntenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
WHz dBuVin dB dBu¥/m  dBu¥  dB/u dB dB cil deg
1 300.0 28.19 -17.81 46.00 43.28 13.21 2.63 30.93 sz --- Peak
A Q01,3 27.17 -18.83 46.00 32.18 Z20.24 4.82 30.37 --- --- Peak
3 Qa7 .9 27.99 -Z6.01 54.00 31.20 Z21.23 5.13 30.27 --- --- Peak
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womonine. FCC TEST REPORT Report No.: FR6N2811
e Lewvel (dBuVim) Date: 2006-12-13
3
FCCCLASS-B
59 FCC CLASS-B (AVG)
! W
a 1000 1400, 1800, 2200. 2600, 3000

Trace: (Discrete) Frenaney MKz}

Site : (BCHDE-HY
Conditicm : HF-ANT-DEMI0 VER TICAL
EOT : Motile Fhone
Powrex o 120V MH=
Badel : FRENZ11
e ¢ 11h Tx_Chl1:2462MHz
Plane - E2
Diata Rate il
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/u dB dB ci deg
1 2324 .0 4973 -24.27 74,00 51.Z1 30.2Z3  3.69 35.40 100 0 Peak
2 23240 37.78 -16.22 54.00 39.27 30.23 3.69 35.40 100 92 bverage
3w 2462.0 101.51 102.87 30.29  3.84 35.49 100 0 Peak
4@ 2462.0 95.33 96 .76 30.29  3.84 35.49 100 02 Average
3 2488 .0 57.2Z2 -16.78 74.00 58.58% 30.29 3.8 35.51 100 0 Peak
6w 2488 .0 43.18 -10.82 54.00 44.53 30.30 3F.86 35.51 100 92 bverage

Remark: #3 and #4 Fundamental Signal
o Level (dBu\im} B - Date: 2006-12-13

FCCCLASSB

FCCCLASS-B (AVG)

4QWWMWWWHMMMM

% 3000 3600. 4200. 4800, 5400, 6000

Trace: (Discrete) Fequency (M)

Site : DGCHOGHY

Clondition : HF-ANTDAMI0 VERTICAL

EUT - Mohile Phone

Pourax : 120WVaet0H=

Iodel : FE EN211

Mede : 11b T Ch11:2462MHz

Flane : B2

Liata. Rate T
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Level (dBuVim)
a7

Date: 2006-12-13

FCCCLASS-B

| T TR TR W A5 T T 8],

o L b G T
¢ G000 6600, 7200. 7800, 8400, 9000
Trace: {Discrete) Frequency (MHz)
Site ; DSCHEHT
Condition ; HE-ANT-DE410 VERTICAL
EOT - Mohile Fhone
Powrex o 1AW acMHz
hadel : FR &H2R11
Made s 11h T Ch112M620MH
Flane K2
Diata, Rate R
&7 Level {dBuvVin) Date: 2006-12-13
FCC CLASS-B
o A - o = 3
49
e 9000 9600, 10200. 10800, 11400. 12000
Trace: (Discrete) Frequency (Mz)
Site : BCHG-HY
Condition - HP-ANT-D6410 VERTICAL
EOT : Mohbile Fhome
Powrex o 120Vt Hz
Mosdal : FR eM2211
Mode : 11b T Chl1:2462MHz
Flane : E2
Diats. Rate -1
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SPORTOM LAR. FCC

TEST REPORT

Report No.: FR6N2811

Level (dBuW/m)
a7

Date: 2006-12-13

FCCCLASS-B

MW

49
0 12000 12600. 13200. 13800. 14400. 15000
Trace: {Discrete) Frequency (MHz)
Site : DSCHEHT
Condition : HF-ANT-DR410 VERTICAL
EUT : Miohile Phome
Pooret + 1 20WacA0H=
hadel : FR &H2R11
Mode : 11b T Ch11 24620
Flane K2
Diata, Rate R
i Lewvel (dBuVim) Date: 2006-12-13
FCCCLASS B
M
49 -
a 15000 15600, 16200. 16800. 17400, 18000
Trace: (Discrete) Frenuency (Wit}
Site : (BCHDEHY
Condition : HE-ANT-DE410 VERTICAL
EUT : Mohile Phone
Powrer o 1AW acMHz
hedel . FR &H2R11
Mode o 11b Te Ch11 24620
Flane : E2
Diata Rate i
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-13

Lewvel (dBuVim)
17

FCCCLASS-B

59 _M,-J FCC CLASS-B {AVG)
1
a 2483.5 2486.8 24901 2493.4 2496.7 2500
Tiaces: il Frequency (MHz)
Bite : BCHOSHYT
Condition : HF-ANT0EM10 VERTICAL
EOT : Mohile Fhone
Poorex : 10V A0H=
hindel : FR 62811
lode » 11h T Chll 24620 =
Flane : E2
Diata, Fate il
Over Limit HReadlntenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/u dB dB ci deg
1 2487 .7 JT7.2Z -16.7% 74,00 58.57 30.30 3.86 35.31 100 0 Peak
2 2487 .7 43,18 -10.82 54.00 44.53 30.30 3.86 35.51 100 02 Average

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : DGIBC0129AAA190
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wamonie. FCC TEST REPORT Report No.: FR6N2811

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

g Lewvel {(dBuW/mj Date: 2006-12-12
FCC CLASS-B
40 SEEE S
3
1 2
o 30 a4, 138. 192, 246, 300

Trace: (Discrete) Freuency (MHz)

Hite ;. GCHDAHY

Crondition : LF-ANTS1121) HORIZCWTAL
EOT : Mohile Phone

Fower 1 20Vaci0Hz

Medel : FR.6N2311

Mode g T ChOL2412MH=

Flane )

Diata Rate ;54

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark

HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg

1 233.0 Z3.00 -Z3.00 46.00 40.45 11.24  2.24 30.93 --- --- Peak
& 2660 Z5.17 -20.83 46.00 41.06 1Z.36 Z.00  30.96 --- --- Peak
3 293.8 2277 22023 46,00 41.00 13,10  Z2.61 30.95 --- --- Peak
BOLMI {((dBuUV/m) & TR Date: 2006-12-12
FCC CLASS-B
40 =
3
° 300 440. 580. 720. 860. 1000

Trace: (Discrete) Frequency (MHz})

Site . [BCHDG-HY
Clondition - LF-ANT(951121) HORIZCNTAL
EIIT : Mobile Fhone
Foovex 1 120V a A0H=
Mcdal . FREN2211
Mcde - 11g T ChOL2412MHz=
Flane i)
Data Rate ;54
Over Limit Readintenna Cable Preamnp int Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1 300.0 Z7.57 -18.43 46.00 42.66 13.21 2.63 30.93 --- --- Peak
A 399.4 36.76 -9.24 46.00 485.97 12.76%  3.09 30.86 100 204 Peak
3 864 .9 Z8.01 -17.99 46.00 33.44 20.2% 4.70 30.41 = --- Peak
SPORTON International Inc. Page No. : 108 of 170
TEL : 886-2-2696-2468 Report Issued Date : Dec. 15, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : DGIBC0129AAA190



wamonie. FCC TEST REPORT Report No.: FR6N2811
Lewvel ((dBuW/im}) . -7 Date: 2006-12-13
17
€]
FCCCLASS-B
59 \ = FCCCLASS-B (BVG)

WWW

0

1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Fraguancy (MHz)

Gike o BCHDEHY

Condition : HF-ANT-060410 HORIZONTAL
EOT : Mohbde Fhone
Foayex o 120V 0H=
el . FRENZ211
Mcde - 1lg Tx_ChO17241 2hiH=
Flane . B2
Data Rate ;54
Over Limit Readintenna Cable Preamnp int Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/im dB dBu¥/m  dBu¥ dB/m dB dB CiL deg
1 2390.0 64.62 -9.3% 74.00 66.07 30.26 3.95 35.46 100 0 Peak
[21 2390.0 40,44 -4.56 54.00 50.89 30.26 3.Y5 35.46 100 119 Averase |
3 X 2412.0 98 .87 o028 30.27 397 33.46 100 0 Peak
4 @ 2412.0  89.60 91.02 30.27  3.77 35.46 100 119 Average
] 2494 .0 31.35 -22.62 F4.00 52.70 30.30 3.88 33.53 100 0 Peak
& 2494 .0 40.91 -13.09 54.00 42Z.26 30.30 3.88 35.53 100 119 Average

Remark: #3 and #4 Fundamental Signal
e Lewvel (dBuW/m}) B - Date: 2006-12-13

FCCCLASS-B

FCC CLASS-B (BVG)

49W

¢ 3000 3600, 4200. 4800. 5400. 6000

Trace: (Discrete) Hreguency (Mhz]

Site : DGCHDEHY

Clondition : HF-ANTDE410 HORIZONTAL

EUT - Mobile Phone

Foayex 0 120 ae0H=

Medel . FR6N2811

Mede - 1lg T CWOL2412MHz

Flane : Ed

Diatta Rate ;54
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wamonie. FCC TEST REPORT Report No.: FR6N2811

o Lewvel ((dBuW/im}) - Date: 2006-12-13

FCC CLASS-B

e o PO USSR IAVG)

49 M
° 6000 6600, 7200. 7800. 8400. 9000
Trace: (Discrete) Frequency (MHz}
it ;. BCHGHT
Condition - HF-ANT-DR0410 HORIZONTAL
EOT : Mlohile Phone
Foovex 1 120 e 0H=
Madel . FR ENZR11
Made - g T CHOL 2 I He
Flane . B2
Diata Rate D5 I
o Lewvel {dBuW/m}) - Date: 2006-12-13
FCC CLASS-B
s, b L oty - = 3,
49
o 9000 9600, 10200, 10800. 11400. 12000
Trace: (Discrete) Freauency (Mkz)
Site : ISCHGHT
Condition ; HF-ANT-DR0410 HORIZONTAL
EOT : Mohile Fhone
Fowex o I WacH=
Madal . FREN2811
Mode - g T CROL 2 2He
Flane : B2
Diata Rate . 54
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EROATOM LAR.

FCC TEST REPORT

Report No.: FR6N2811

Lewvel {(BuVim}
a7

Date: 2006-12-13

FCC CLASS-B

FCC CLASS-B {AVG)

19
o 12000 12600. 13200. 13800. 14400. 15000
Tinees ficietiy Frequency (MHz)
Site : DGCHDEHY
Clondition - HF-ANT-DS410 HORIZONTAL
EUT © hiohile Fhone
Fomvex + 1AW anA0H=
Model . FR 6N2811
Mode + 11g T ChOL:2412MH=
Flane B2
Diata Rate ;54
. Lewvel {((BuW//m} B Date: 2006-12-13
FCC CLASS-B
M
49
. 15000 15600, 16200, 16800. 17400. 18000
Trace: (Discrete) s
Bite - BGCHEHY
Clondition : HF-ANTDEM10 HORIZONTAL
EUT . Mohile Phone
Foayex 0 120 ae0H=
Medel . FR6N2211
Mede - g T ChOL2412MHz
Flane : Ed
Diatta Rate ;54
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FCC TEST REPORT

EROATOMN LAB.

Report No. :

FR6N2811

Date: 2006-12-13

Lewvel {(BuVim}
17

FCC CLASS-B

59

|
Fcc cLASS-mMg

W

0

2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete) Frequency (MhZ)
Site - DACHDE-HT
Clemdition . HF-ANT-060410 HORIZONTAL
EOT : Mohile Fhone
Poayex 2 120 H=
Mcdel : FR.ENZ211
Mcde : 1lg Tx_ChO17241 hH=
Flane . B2
Data Bate T
Over Limit HReadintenna Cahle Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1 2389.9 64.62 -9.3% 74.00 66.07 30.26 3.75 35.46 100 0 Peak
2 23889 40,44 -4.56 54.00 30.89 30.26  3.73 33.46 100 119 Average
SPORTON International Inc. Page No. : 112 0f 170
TEL : 886-2-2696-2468 Report Issued Date : Dec. 15, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : DGIBC0129AAA190



wamonie. FCC TEST REPORT Report No.: FR6N2811

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
&0 Level (dBu\/m} . S - Date: 2006-12-12

FCC CLASS-B
w1
5 3
%30 84. 138. 192. 246, 300

Trace: (Discrete) Heguency (MHz)

Bite : DGCHDEHY

Crondition : LF-ANTE51121) VERTICAL
EOT : Mobile Fhone

Fomwer 1 20Wae/alHz

Model : FRENZ311

Mode : 1g Tz ChO12412WH=
Flans : B2

Ciata Rate 54

Over Limit HReadintenna Cahle Preamp int Tahle
Freq Lewvel Limit Line Level Factor Loss Factor Fos Fos Remark

WHz dBu¥/im dB dBu¥/m  dBu¥ dB/m dB dB CiL deg

1 31.9 22.45 -17.55 40,00 34.74 18,25 0.86 31.39 100 178 Peak
A 231.7 Z53.11 -20.80 46.00 42.62 11.1%8 2.23 30.93 --- --- Peak
3 296.5 26,99 -19.01 46.00 42,15 13.15 2.62 30.94 - --- Peak
o Lewvel {((BuW/im) ) - Date: 2006-12-12
FCC CLASS B
40
1 2 3
o 300 440. 580. 720, 860. 1000
Trace: (Discrete) Heguency (k)
Bite : GCHOS-HY
Cemdition : LF-ANTE51121) VERTIC AL
EUT : Motdle Fhone
Foex » 12 0WaclHz
Model . FR GNZA11
Mode - g T ChOL2412MH=
Flane . E2
Diata Rate ;54
Over Limit Headintenna Cable Preamp int Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/im dB dBu¥/m  dBu¥ dB/m dB dB CiL deg
1 745.9 25.76 -20.24 46.00 32.62 19.31 4,36 30.54 --- --- Peak
2 883.8 Z7.10 -18.90 46.00 32.31 Z0.41 4,76  30.39 --- --- Peak
3 932.8 Z7.78 -26.22 54.00 31.79 Z1.16 3.10 30.27 - --- Peak
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wamonie. FCC TEST REPORT Report No.: FR6N2811
Lewvel ((dBuW/im) . -7 Date: 2006-12-13
17
3
m FCC CLASSB
59 1 = FCC CLASS-B{AVG)

M

@ 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency {Mz)

e o GCHOS-HY
Clondition . HF-ANTDE0410 VERTICAL
EUT - Mohile Phome
Foowex 1 100 ae 0HE
Model : FReN2811
Mede * 11z T CROL2412MH=
Flane . B2
Diata Fate o4
Over Limit HReadintenna Cahle Preamp int Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark

HHz dBuV/m dB dBu¥/w  dBu¥  dBE/m 4B dB clit deg

1 2300.0 57.46 -16.54 74,00 53.91 30.26 3.75 35.46 100 0 Peak
& 23900 41,07 -12.93 34.00 42,52 30.26  3.72 33.46 100 T4 Average
3% Z412.0 96,25 a7.66 30,27 3.77 35.46 100 0 Peak
4 @ 2412.0 24 .46 §5.8% 30.27  3.77 35.46 100 T4 hverage
5 2494 .0 50.89 -23.11 74.00 52.23 30.30 3.88 35.53 100 0 Peak
f 2494 .0 30,40 -14.60 34.00 40,93 30.30 3.88 33.33 100 T4 Average
Remark: #3 and #4 Fundamental Signal
- Lewvel (dBuvm) B - Date: 2006-12-13
FCC CLASS:B

FCC CLASS-B {BVG)

R P o e—— e S LSS

@ 3000 3600, 4200. 4800. 5400. 6000

Trace: (Discrete) Freguency (MHz)

Bite - BGCHEHY

Condition . HF-ANTDRMI0 VERTICAL

EUT . Mohile Fhone

Foex » 12 0WaclHz

Model . FRENZ11

Mede © g T ChOL 241 2MHz

Flane . E2

Diats Rate - 54
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Lewvel {(BuV/im}
a7

Date: 2006-12-13

FCC CLASS-B

m‘: ‘;LASMUG‘

49 oo termteecnte T

o 6000 6600, 7200. 7800. 8400. 9000
Tinees fimcietiy Frequency (MHz)
Site : IGCHDBHT
Clondition . HF-ANT-DB0410 VERTICAL
EUT : Mohile Fhone
Fomvex + 1AW anA0H=
Iodel . FRENZ311
Icde o 1lg T ChOL 241 0=
Flane B2
Data Rate T
&4 Level (dBuv/mj) Date: 2006-12-13
FCCCLASS-B
iy e, - T .l
19
o 9000 9600, 10200, 10800. 11400. 12000
Tinees fimcistiy Frequency (MHz)
Fite : IGCHDBHT
Clondition . HF-ANT-DB0410 VERTICAL
EUT : Mohile Fhone
Foex : 1 WablHz
Iodel : FR&NZE11
Iode - g Te ChOL241 20
Flane ]
Dt Rate T
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Lewvel ((BuV/im})
97

Date: 2006-12-13

FCC CLASS-B

[ FCC CLASS-B {AVG)

49
o 12000 12600. 13200. 13800. 14400, 15000
Trace: (Discrete) Frequency (MHz)
Site . MCHMGHY
Cendition . HF-ANT-D60410 VERTICAL
EUT : Mckile Fhone
Fowex 120 H=
Model . FRGNZA11
Mode - g T ChO1 24 2=
Flane . E2
Dt Faate ;54
o Lewvel {((Buv/m) T B Date: 2006-12-13
FCC CLASS-B
19
o 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Heeguery ()
Site - WCHG-HT
Clendition . HF-ANT-060410 VER TICAL
EUT : Mokile Fhone
Foex : 12 0WablHz
Model . FR GNZA11
Mode - 1lg T ChOL24 2N
Flane . E2
Dita, Rae ;54
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Lewvel {(BuW/m})
17

Date: 2006-12-13

FCC CLASS-B

59 FCC CLASS-B m\.fﬁj
WWWMMWWMM.
L 2310 2326. 2342, 2358. 2374. 2390
Trace: (Discrete) Frequency (WHz)
e . GCHOG-HY
Clondition . HF-ANTDE0410 VERTICAL
EIT : Mlohile Phone
Foovex 1 120 e A0H=
Model : FR aN2811
Mede 11z Te CADL:24120 =
Flane : B2
Diata Fate wiad
Over Readintenna Cable Preamp int Table
Freq Lewel Limit Level Factor Loss Factor Faos Pos Remark
MHz dBuV/im dB dBu¥/m  dBu¥ dB/m dB dB CiL deg
1 2389.5 57.46 -16.54 74,00 5%.89 30.26  3.75 35.44 100 0 Peak
2 23895 41.07 -12.93 54.00 42,50 30.26 3.75 35.44 100 74 bverage

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : DGIBC0129AAA190
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wamonie. FCC TEST REPORT Report No.: FR6N2811

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Lewvel ((BuW/im}) = Date: 2006-12-12
FCC CLASS B
wf—|
2 o
L 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz}
e : GCHOSHY
Clondition - LF-ANT(9:1121) HORIZCNTAL
EIT : Mlohile Fhone
Foovex 1 120V a A0H=
hiodel : FR eNZ2:11
Mnde : 11g T ChOG43ThiHE
Flane : B2
Diata Rate ;54
Over Limit HReadintenna Cable Preamp tnt Table
Freq Lewel Limit Line Level Factor [Loss Factor Fos Pos Remark
MHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB Cil deg
1 30.0 20,48 -19.52 40.00 31.44 19.66  0.84 31.46 oo --- Peak
2@ 266.0 30.25 -15.75 46.00 46.14 12.56  2.50 30.96 100 178 Peak
3 200.2 27.83 -18.17 46.00 42.92 13.21 2.63 30.93 --- --- Peak
o Lewvel (dBuVim) . -7 Date: 2006-12-12
FCCCLASS-B
40
1 9 3
o 300 440. 580. 720. 860. 1000
Trace: (Discrete} Frequeney (Whiz)
Bite : CHOG-HYT
Clondition ¢ LF-ANT(E1121) HORIZONTAL
EOT : Mchile Phone
Pooret + 1 20Wac 0=
hizdel : FE&HZR1L
Mrde ¢ 11 Tx CHB245TMEz
Flane (i)
Diata Rate : M4
Over Limit HReadbntenna Cable Preanmp Ant Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuVim dB dBu¥/m dBu¥  dB/u dB dB cil deg
1 380.4  27.97 -18.03 46.00 39.92 15.7%  3.09 30.86 crome --- Peak
2 901.3 27.47 -18.53 46.00 32.47 20.54 4.82 30.37 o --- Peak
3 994 .4 27.92 -Z6.08 24,00 31.87 Z1.20  5.12 30.27 --- --- Peak
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sonronine. FCC TEST REPORT Report No.: FR6N2811
Level (dBuVim) . -7 Date: 2006-12-13
17
3
FCCCLASS-B
59 " f \ FCC CLASS-B (AVG)
# 1000 1400, 1800, 2200, 2600, 3000

Trace: (Discrete) Frequaney (Hz)

Site : MRCHIGHT
Clemdition : HF-ANT-OR0410 HORIZONTAL
EOT : Mohile Fhone
Powex o 120V MH=
Model : FR&N211
Mcde : 1lg Tx ChOB:2437MHz
FPlane L]
Dias, Rae - 54
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuVim dB dBu¥/m dBu¥  dB/u dB dB cil deg
1 2328.0 49,87 24,13 74.00 51.36 30.23 3.69 35.40 100 0 Peak
2 2328.0 38.14 -15.86 54.00 39.63 30.23 3.69 35.40 100 118 Average
3w 2437.0 93,37 90 .97 30.28  3.82 35.49 100 0 Peak
4 @ 2437.0 89.70 a1.08 30.28  3.82 35.47 100 118 Average
5 2484 .0 50.28 -23.72 74,00 51.64 30.29 3.86 35.51 100 0 Peak
b @ 2484 .0 40.15 -13.8> 54.00 41.51 30.29 3.86 35.51 100 118 Average
Remark: #3 and #4 Fundamental Signal
i Lewvel {(IBuW/im} Date: 2006-12-13
FCC CLASS-B

FCC CLASS-B {AVG]

49WMWWWWW

9 3000 3600. 4200. 4800. 5400. G000

Trace: (Discrete) Feequency (M)

Site - (GCHEHY

Clendition - HF-ANTDEM10 HORIZONTAL

EUT . Mohile Fhone

Fowex o 120 WaeblHz

Model . FR ENz2211

Mede - 1lg T ChOB 243 TMHz

Flane ]

Diatta Rate ;54
SPORTON International Inc. Page No. : 119 of 170
TEL : 886-2-2696-2468 Report Issued Date : Dec. 15, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : DGIBC0129AAA190



wamonie. FCC TEST REPORT Report No.: FR6N2811

&3 Lewvel (dBuVim) Date: 2006-12-13

FCCCLASS-B

e A ettt e et C LA S R LBV,

49 M
e 6000 6600. 7200. 7800. 8400. 9000
Tinces {Diseiste) Frequency (MHz)
Site : (BCHIGHY
Clondition : HF-ANT-0RM10 HORIZONTAL
ENIT : Michile Fheme
Pooret + 1 20WacM0H=
Model - FR ANZBI11
Mode : llg Ta Ch0e243 Mz
Plane 257 ]
Diats, Rade ;54
e Level (dBuVim) B - Date: 2006-12-13
FCCCLASS-B
A .\ i o o
49
¢ 9000 9600. 10200. 10800. 11400. 12000
Trace: {Discrete) Frequency (MHz)
Site : (BCHIGHY
Clendition : HF-ANT-0RM10 HORIZONTAL
ENT : Michile Fheme
Pooret + 1 20Wac 0=
Model . FRANZBI1
Mode : U1z Tu Ch0B243 M=
FPlane ]
Diats, Rade - 54
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womonme. FCC TEST REPORT Report No.: FR6N2811

&3 Lewvel (dBuVim) Date: 2006-12-13

FCCCLASS-B

FCC CLASS-B {AVG])

49
a 12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete) Freauency (MEw)
Site - BCHOG-HY
Cendition : HF-ANT-AM10 HORIZON TAL
EOT : Mehile Fhone
Fourer » 1 20WVasH=
Iladel : FR ezl
Iode o g T Choe2437MH=
Flane aER
Diata Fate : 54

o Level (dBuVim) . - Date: 2006-12-13

FCCCLASS-B

FCC CLASS-B {AVG)

49
15000 15600. 16200. 16800, 17400. 18000
Trace: {Discrete) Frequency (MHz)
Bite ; (BCHOSHYT
Condition . HF-ANTOROM10 HORIZONTAL
EOT : Mohile Fhone
Pooret + 1 20WacA0H=
hindel : FRGH2811
Mede * 1z T CHOEM3TMHz
(i)

Flane i
Diata. Fate H)
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wamonie. FCC TEST REPORT Report No.: FR6N2811

&3 Lewvel (dBuVim) Date: 2006-12-13

FCCCLASS-B

FCC CLASS-B {AVG])

49

e 18000 18600. 19200. 19800. 20400. 21000
Tiaces: il Frequency (MHz)
Bite : CHOG-HY
Conditicn : BHF-EHF HORN HORIAONTAL
EOT : Mehile Fhone
Fourer + 1 20WVasA0H=
Ilzdel - FE &NZ1L
Iode o g T Choe2437MH=
Flane )
Diats. Rate ;54 o )
o7 Level (dBuVim) ) - Date: 2006-12-13
FCCCLASS-B
FCC CLASS-B {AVG)
43 MWWWW
o 21000 21800, 22600. 23400. 24200. 25000
Trace: (Discrete) Frequaney (MHz)
Bite : BCHOE-HY
Cendition : SHF-EHF HOEN HORIZOMTAL
EOT : Mohile Fhone
Fourer : 1 20WacklH=
Iiodel : FR ezl
Mode : 11z Tx_Ch06:243 M=
Flane ]
Drata. Fade : 54
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SPORTOMN LAR.

FCC TEST REPORT

Report No.: FR6N2811

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Lewvel {(BuW/mj
80

Date: 2006-12-12

FCC CLASS B
wp—
3
2
o 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (hz)
Site - GCHGHY
Condition . LF-ANT@51121) VERTICAL
EOT : Mohile Fhone
Poayex o 120 0H=
el . FR ENZ211
e - 1lg Tx_ChG43 =
Flane : B2
Data Bate T
Over Limit HReadintenna Cahle Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB il deg
1@ 0.0 24.59 -15.41 40,00 33.35 19.66 0.84 31.46 --- --- Peak
2 2330 27,43 18,57 46,00 44 11,24  2.24 30,93 - --- Poalk
[3m 266.0 32.87 -15.13 46.00 48.96 12.56 2.50 30.96 100 301 Peak |
% Level (dBuvin) Date: 2006-12-12
FCC CLASS-B
40
1 2 ¥
L 300 440. 580. 720. 860. 1000
Trace: (Discrete) Freauency (Mbs)
Bite - IBCHOG-HT
Condition . LF-ANT@51121) VERTICAL
EUT : Mohile Fhone
Fowex + 1A VacA0H=
Mlcdel . FR 6N2211
Mcde - 11z Ti_Ch0A:243 ThiHz
Flane i)
Data Rate ;54
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos HRemark
WHz dBu¥/u dB dBu¥/m  dBu¥  dB/m dB dB ci deg
l 3994 23,19 -20.81 46.00 37.20 152.76  3.09 30.80 --- --- Peak
2 833.4 27.40 -12.60 46.00 33.16 20.05 4.64 30.45 --- --- Peak
3 Q07,9 28 .40 -Z3.54 24.00 32.37 Z21.23 5.13 30.27 --- --- Peak
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waronise . FCC TEST REPORT Report No.: FR6N2811
17 Level (dBuVim) ; T T Date:2006-12-13
3
1 FCC CLASSB
59 : \ ,— FCCCLASSB (AVG)
% 1000 1400, 1800. 2200, 2600, 3000

Trace: (Discrete) HEguency (i)

Hite : CHOSHY
Comdrtion ; HF-ANTEMI0 YERTIC AL
EIT . Mokile Fheme
Femper + 1 A0 WaeA0H=
Model : FReM2:11
Mode o 11z Te Chl6;243 Wiz
Flans : B2
Trata Rate : 54
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

WHz dBuV/u dB dBuV/m  dBu¥V  dB/m dB dB ci deg

2494 .0 49,60 -24.40 74.00 30.94 30,30
2494 .0 38,97 -15.03 34.00 40.32 30.30

Remark: #3 and #4 Fundamental Signal
& Lewvel {(dBuW/mj Date: 2006-12-13

.88 35.33 100 0 Peak

1 2338.0 50,07 -23.93 74.00 51.55 30.24 3.69 35.40 100 0 Peak

2 2332.0 37.97 -16.03 54.00 39.45 30.24 3.60 35.40 102 73 hverage
ig 2437.0 96.24 g7.62 30.28  3.82 35.47 100 0 Peak
4@ 2437.0 87.02 82.40 30.28  3.82 35.47 102 73 hverage
3 3

6@ 3

FCC CLASS-B

FCC CLASS-B {AVG]

49WMMWWWWW

0

3000 3600. 4200. 4800. 5400. G000

Trace: (Discrete) Fremuency (MHz)

.88 35.33 102 73 Average

Site : DGCHDEHY

Clondition : HF-ANTDEM10 VERTICAL

EUT - Mohile Phone

Fomvex + 1AW anA0H=

Model . FR6N211

Mode : 1lg T Ch0G243TMHz

Flane B2

Diats Rate .54
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EROATOM LAR.

FCC TEST REPORT

Report No.: FR6N2811

Level {dBuV/im)
a7

Date: 2006-12-13

FCC CLASS-B

e e R i

19 M
L 6000 6600, 7200, 7800, 8400. 9000
Trace: (Discrete) Frequency {Miiz)
Hite . DBCHOG-HY
Comdition : HF-ANTOEMI0 VERTIC AL
EUT : Mokdle Fhene
Foowax 1 X0 WaeA0Hz
Model . FReM2:11
Mode © g To_Ch06:243 ThiHz
Flane : B2
Trata Rate 1 54
g7 Level {dBuV/im) = i Date: 2006-12-13
FCCCLASS-B
P P gt = el 3
49
o 9000 9600. 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency (M)
Hite . DBCHOG-HY
Comdition : HF-ANTOEMI0 VERTIC AL
EUT : Mokdle Fhene
Foorax 1 X0 WaeA0Hz
Model . FReM2:11
Mode © g To_Ch06:243 ThiHz
Flane o]
Trata Rate 1 54
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Level {dBuVim)
97

Date: 2006-12-13

FCC CLASS B

M

49
L 12000 12600. 13200. 13800. 14400. 15000
Thace: sty Frequency (MHz)
Hite : CHOSHY
Condition . HP-ANT-DE0410 VERTIC AL
EUT : Mokdls Fhene
Fempe + 1 A WanA0H=
Model . FReM2:11
Mods - 1lg T Ch06:243 ThiHz
Flane aHR
Diata Rate ;54
et Level (dBuVan) S - Date: 2006-12-13
FCC CLASSB
M
49
‘ 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Feguenicy (W)
ite : BCHOE-HY
Comdition : HF-ANTOAMI0 VERTIC AL
EUT : Motile Phone
Foowex : 1A WaeA0Hz
Model : FReM211
Mode - 1lg T Ch06:243 ThiHz
Flane o]
Trata Rate . 54
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womonine. FCC TEST REPORT Report No.: FR6N2811
Lewvel (dBu\im) B - Date: 2006-12-13
a7
FCC CLASS B

FCC CLASS-B (AVG)

490

18000 18600. 19200. 19800, 20400, 21000
Trace: (Discrete} Frequency (MHz)
Site : BCHGHY
Condition : SHF_EHF HORN VERTICAL
EUT : Mohils Fhone
Porex 120V ac0H=
Model . FREN2211
Mode - 11z T ChOB 3 THz
Flane LoE2
Data Rate ;54
i Level (dBuV i) . -7 Date: 2006-12-13
FCCCLASS-B
FCC CLASS-B {AVG)
9 ‘MMWW
21000 21800, 22600, 23400, 24200, 25000
Trace: (Discrete} Frequency (MHz}
Tite . BCHG-HY
Cendition . SHF-EHF HORN VERTICAL
EUT : Mohils Fhone
Femper + 1 A0 WaeA0H=
Model : FREN2211
Mode © 11g Te_Ch06 243 TMHz
Flane . B2
Dsts Rate D54
Remark: There is no more obvious spurious emission except thelistings above.
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